522,523,568,569 LM-1
PARTS LIST




Figure 8.0.1 Basic Breakdown ( Part 1 of 2)




LAMINATOR BASIC BREAKDOWN (Part 1 of 2)

FIGURE 8.0.1

Item Part Quantity
Number Number Description S22LM-1  S§23IM-  568LMd  569LM-
1 1140078 KNOB,KNURLED ...................... 3 3 3 3
2 1140079 RIVET,POP . ....... .. . . . ... 4 4 4 4
3 1140075 SLIDE,PAPERGUIDE .. ................. 1 1 1 1
4 1140077 GUIDE,FEED.......................... 1 1 1 1
5 1140076 TABLE,FEED. ... . ..................... 1 1
5 1140120 TABLE,FEED......... ... ...t 1 1
6 1140042 SHAFT,SUPPLYROLL .................. 2 2
6 1140117 SHAFT,SUPPLYROLL .................. 2 2
7 1140045 SCREW, PHIL PAN HD,NO. 6-32 X 1/4” LG. . 2 2 6 6
8 1140044 DOGEAR ... e 2 2 6 6
9 1140047 RING,RETAINING. .. ................... 2 2 2 2
10 1140046 BUSHING ......... i, 2 2 2 2
11 1140054 SETSCREW ........ . i 1 1 1 1
12 1140053 KNOB, PRESSURE, RELEASE/APPLY ...... 1 1 1 1
13 1140159 RETAINER, THERMOMETER . ... ......... 2 2 2 2
14 1140052 THERMOMETER ....................... 2 2 2 2
15 1140045 SCREW, PHIL PAN HD,NO. 6-32 X 1/4” LG. . 5 5 5 5
16 1140033 PANEL,RIGHTSIDE ... ................. 1 1 1 1
17 1140018 SWITCH, LIGHTED,SPST ................ 2 2
17 1140163 SWITCH,DPST ........... ..o .. 2 2
18 1140024 POTENTIOMETER, SPEED CONTROL ...... 1 1
18 1140109 POTENTIOMETER, SPEED CONTROL . ..... 1 1
19 1140082 SCREW, PHIL PAN HD,NO.6-32 X 1/2” 1LG. . 2 2 4 4
20 1140017 TERMINALBOARD .................... ] 1 2 2
21 1140023 FUSE,5AMP ... ... ... ... ... . ... ... 1 1 i 1
22 1140164 SCREW, PHIL PAN HD, NO. 6-32 X 3/8” LG. . 5 S 5 5
23 1140021 FUSEHOLDER ............ ... .......... 1 1 1 1
24 1140164 SCREW, PHIL PAN HD, NO. 6-32 X 3/8” LG. . 2 2 2 2
25 1140165 WASHER,FLAT ........................ 4 4 4 4
26 1114024 SPEED CONTROL ASSEMBLY ............ 1 1
26 1140109 SPEED CONTROL ASSEMBLY ............ ‘ 1 1
27 1140036 KNOB,FILMTENSION .................. 2 2 2 2
28 1140037 SPRING,FILMTENSION .. ............... 2 2 2 2
29 1140038 WASHER,FILM TENSION ............... 2 2 2 2
30 1140039 PIN,ROLL,1/8X1"LG.................. 2 2 2 2
31 1140040 DISC,FILMTENSION .. ...... ... ........ 4 4 4 4
32 1140042 HOLDER, SUPPLY ROLL SHAFT .......... 2 2 2 2
33 1140041 BUSHING ......... i, 2 2 2 2
34 1140071 SCREW, PHIL PAN HD,NO. 10-24 X 17 LG. . 4 4 4 4
35 1140072 SPACER,PHENOLIC,LONG .............. 4 4 4 4
36 1140055 SPROCKET,MOTOR,21 TOOTH .......... 1 1 1 1
37 1140056 SPROCKET, LOWER PULL ROLLER,
20TOOTH ... | 1 i 1
38 1140057 SPROCKET, LOWER NIP ROLLER,
21ITOOTH ... ..., .. 1 1 1 1
39 1140058 CHAIN,1/4PITCH ..................... 1 1 i 1
40 1140069 SCREW, PHIL FLAT HD,NO. 10-32 X
SI87LG. it 4 4 4 4
41 1140025 MOTOR ... .. i 1 1




LAMINATOR BASIC BREAKDOWN (Part 1 of 2) (Continued)
FIGURE 8.0.1

Item Part Quantity
Number  Number Description 522LM1  523LM-1  S68LMI  5691LM-

41 1140166 MOTOR ... ... . 1 i
42 1140066 RING,RETAINING ..................... 2 2 2 2
43 1140067 WASHER, FLAT, STEEL ........ e 2 2 2 2
44 1140167 BOLT, SOCKET HEAD, 5/16-18 X 2-1/2” LG.. 4 4 4 4
45 1140064 SPRING, ROLLER PRESSURE ............ 4 4 4 4
46 1140062 FOLLOWER,CAM ...................... 2 2 2 2
47 1140063 BLOCK,BEARING ...................... 2 2 2 2
48 1140068 BUSHING,STRAIGHT .. ................. 2 2 2 2
49 1140060 PINJROLL ... ... ... . ... ... . . ..., 2 2 2 2
50 1140059 CAM . 2 2 2 2
51 1140061 SHAFT,CAM ... ... ... i 1

51 1140118 SHAFT,CAM ... ... ... .. 1 1

52 1140168 SCREW, PHIL PAN HD, NO. 10-32 X 5/8” LG.
53 1140169 WASHER, LOCK, INTERNAL TOOTH.

[
N
[
[

NO.10 ... .o 2 2 2 2
54 1140170 BAR,SLITTER . ........ .. . oLt 1 1
54 1140171 BAR,SLITTER . ...... ... .. .. ... )] 1
55 1140172 HOLDER, SLITTERBLADE .............. 2 2 2 2
56 1140173 BLADE,SLITTER....................... 2 2 2 2
57 1140073 SCREW, PHILPAN HD, 1/4-20 X 1/2” 1LG. ... 2 2 2 2
58 1140174 WASHER, LOCK, INTERNAL TOOTH, 1/4” . . 2 2 2 2
59 1140074 BAR,PAPERGUIDE .................... 1 1
59 1140119 BAR,PAPERGUIDE .................... 1 1
60 1140073 SCREW,PHIL PAN HD, 1/4-20X 1/2” 1LG. ... 2 2 2 2
61 1140174 WASHER, LOCK, INTERNAL TOOTH, 1/4” .. 2 2 2 2
62 1140083 BAR,CROSS ... ... ... il 1 1
62 1140122 BAR,CROSS ... ... .. .. . il 1 1
63 1140045 SCREW, PHIL PAN HD NO. 6-32 X 1/4” LG. . 8 8 8 8
64 1140081 HOUSING,FAN ....... ... ... ot 1 1
64 1140121 HOUSING,FAN ... .. ... .. ... ... 1 1
65 1140105 SCREW, PHIL PAN HD. NO. 10-24 X 3/8” LG. 4 4 16 16
66 1140020 FAN(IISVOLT) ...y, 1 4
66 1140108 FAN(230VOLT) ... 1 4
67 1140178 SCREW, ROUND HEAD NO. 10-24 X 5/8” LG. 4 4 4 4
68 1140050 NUT,HEX,NO.10-24 ................... 4 4 4 4
69 1140048 FOOT,RUBBER ....................... 4 4 4 4
70 1140080 PIN, ROLL, FEED TABLE SUPPORT ....... 4 4 4 4
71 1140070 RIVET,POP ......... .. ..o iie.. 9 9 9 9
72 1140035 FRAME, SIDE, RIGHTHAND ............ 1 1 1 1
73 1140034 SIDE RAIL,RIGHTHAND ............. .. 1 1 1 1
74 1140179 DECAL (RIGHT HAND), FAN/MOTOR ..... 1 1 1 1




Figure 8.0.2 Basic Breakdown ( Part 2 of 2)

*GRIND EXCESS THREADS
FLUSH AFTER INSTALLING.




LAMINATOR BASIC BREAKDOWN (Part 2 of 2)

FIGURE 8.0.2

Item Part Quantity
Number Number Description 5221.M-1 523LM-1 S68LM-1 569IM1
1 1140161 KNOB, THERMOSTAT SWITCH ........... 2 2 2 2
2 1140045 SCREW, PHIL PAN HD,NO. 6-32 X 1/4” LG. . 5 5 5 5
3 1140085 PANEL,LEFTSIDE ..................... 1 1 1 1
4 1140019 LAMP, INDICATOR (115 VOLT) .......... 2 2
4 1140162 LAMP, INDICATOR (230 VOLT) .......... 2 2
5 1140018 SWITCH, LIGHTED,SPST ................ 2 2
5 1140163 SWITCH,DPST ... .. ... .. 2 2
6 1140177 FUSE,ISAMP. . .. ... ... ... ........... 1
6 1140022 FUSE,10AMP.. .. .. .. ... ... ............ 1 1
6 1140031 FUSE,20AMP. . .. .. ... .. ... ............ 1
7 1140016 FUSEHOLDER ... ... ... ... ... ........ 1 1 1 1
8 1140102 STRAINRELIEF ....................... 1 1 1 1
9 1140015 POWER CORD ASSEMBLY ............... 1 1
10 1140106 POWER CORD ASSEMBLY ............... 1 1
11 1140082 SCREW, PHIL PAN HD,NO. 6-32 X 1/2” LG. . 2 2 2 2
12 1140017 TERMINALBOARD .................... 1 1 1 1
13 1140104 SETSCREW, SOCKET, NO. 6-32 X 5/8” 1G. .. 2 2 2 2
14 1140103 COLLAR, THERMOSTAT SWITCH .. ....... 2 2 2 2
15 1140071 SCREW, PHIL PAN HD,NO. 10-24 X 1" LG... 4 4 4 4
16 1140099 SPACER,PHENOLIC,SHORT ............. 4 4 4 4
17 1140045* SCREW, PHIL PAN HD, NO. 6-32 X 1/4” LG. . 6 6 8 8
18 1140093 COVER,ROLLER ...................... 2 2
18 1140126 COVER,ROLLER ...................... 2 2
19 1140027 HEATER ASSEMBLY (TOP) (SEE FIGURE
8.0.3 FOR DETAILED BREAKDOWN) . 1
19 1140111 HEATER ASSEMBLY (TOP) (SEE FIGURE
8.0.3 FOR DETAILED BREAKDOWN) . 1
19 1140029 HEATER ASSEMBLY (TOP) (SEE FIGURE
8.0.3 FOR DETAILED BREAKDOWN) . 1
19 1140113 HEATER ASSEMBLY (TOP) (SEE FIGURE
8.0.3 FOR DETAILED BREAKDOWN) 1
20 1140028 HEATER ASSEMBLY (BOTTOM) (SEE
FIGURE 8.0.4 FOR DETAILED
BREAKDOWN) ............ R 1
20 1140112 HEATER ASSEMBLY (BOTTOM) (SEE
FIGURE 8.0.4 FOR DETAILED
BREAKDOWN) ................... 1
20 1140030 HEATER ASSEMBLY (BOTTOM) (SEE
FIGURE 8.0.4 FOR DETAILED
BREAKDOWN) ................... 1
20 1140114  HEATER ASSEMBLY (BOTTOM) (SEE
FIGURE 8.0.4 FOR DETAILED
BREAKDOWN) ... ............... 1
21 1140066 RING, RETAINING ..................... 2 2 2 2
22 1140067 WASHER, FLAT,STEEL ................. 2 2 2 2
23 1140063 BLOCK,BEARING ..................... 2 2 2 2
24 1140068 BUSHING, STRAIGHT ................... 2 2 2 2

*GRIND EXCESS THREADS FLUSH AFTER INSTALLING.




Item

LAMINATOR BASIC BREAKDOWN (Part 2 of 2) (Continued)

FIGURE 8.0.2

Part Quantity
Number Number Description 522IM-1  523IM-1  S68LM-1  569LM.1

25 1140096 ROLLER,TOP ......... ... .ot 2 2
25 1140130 ROLLER,TOP ........... ... ..ot 2 2
26 1140092 BUSHING, SHOULDERED ................ 4 4 4 4
27 1140097 ROLLER,BOTTOM ..................... 2 2
27 1140131 ROLLER,BOTTOM . .................... 2 2
28 1140045 SCREW, PHIL PAN HD, NO. 6-32 X 1/4” LG. . 8 8 8 8
29 1140088 CHUTE,FILMGUIDE ................... 1 1
29 1140124 CHUTE,FILMGUIDE ................... 1 1
30 1140070 RIVET,POP ..........cooviinvninnni... 3 3 3 3
31 1140087 BLADE, TEAROFF ..................... 1 1
31 1140123 BLADE, TEAR-OFF ..................... 1 i
32 1140091 BEARING,NYLONPEG ................. 4 4 4
33 1140090 WASHER, FLAT,FIBER ................. 4 4 4 4
34 1140089 IDLER,FILM .......................... 2 2
34 1140125 IDLER,FILM .................ccooun.. 2 2
35 1140039 PIN, ROLL, THERMOSTAT STOP .......... 2 2 2 2
36 1140070 RIVET,POP . ... ... .. ... .. 9 9 9 9
37 1140086 FRAME, SIDE, LEFTHAND .............. 1 1 1 1
38 1140084 SIDE RAIL,LEFTHAND ................ 1 1 ] 1
39 1140180 DECAL (LEFT HAND) HEATER ........... 1 1 1 1
40 1140181 DECAL (LEFT HAND) INCREASE/

DECREASE ....... ... ... ... ... 2 2 2 2




Figure 8.0.3 Top heater Exploded Assy.View




TOP HEATER ASSEMBLY

FIGURE 8.0.3

Item Part Quantity
Number  Number Description 522LM I S23LMI  568LM-1  S69LM-
1140027 HEATER ASSEMBLY, TOP, 9 INCH,
115 VOLT (SEE 19, FIGURE 8.0.2
FOR REFERENCE TO NEXT
HIGHER ASSEMBLY) .............. 1
1140111 HEATER ASSEMBLY, TOP, 9 INCH,
230 VOLT (SEE 19, FIGURE 8.0.2
FOR REFERENCE TO NEXT
HIGHER ASSEMBLY) .............. 1
1140029 HEATER ASSEMBLY, TOP, 27 INCH,
115 VOLT (SEE 19, FIGURE 8.0.2
FOR REFERENCE TO NEXT
HIGHER ASSEMBLY) .............. 1
1140113 HEATER ASSEMBLY, TOP, 27 INCH,
230 VOLT (SEE 19, FIGURE 8.0.2
FOR REFERENCE TO NEXT
HIGHER ASSEMBLY) .............. 1
1 1140105 SCREW, PHIL PAN HD, NO.
1024 X 3/8”LG. .................. 6 6 6 6
2 1140094 COVER,HEATER .................... 1 1
2 1140127 COVER,HEATER .................... 1 1
3 1140095 HEATER ELEMENT ............. SR 1
3 1140110 HEATERELEMENT ... ............... 1
3 1140128 HEATER ELEMENT .................. 1
3 1140129 HEATER ELEMENT .................. 1
4 1140098 SWITCH, THERMOSTAT .............. 1 1 1 1
5 1140100 HEATER SHELL, TOP....... .......... 1 1
5 1140132 HEATERSHELL,TOP................. 1 1




FIGURE 8.0.4 Bottom heater Assy. Exploded View




BOTTOM HEATER ASSEMBLY
FIGURE 8.0.4

Item Part Quantity
Number  Number Description 522LMd  523LMd S68LMI  S569LM-I
1140028 HEATER ASSEMBLY, BOTTOM, 9 INCH,
115 VOLT (SEE 20, FIGURE 8.0.2
FOR REFERENCE TO NEXT
HIGHER ASSEMBLY) .............. 1
1140112 HEATER ASSEMBLY, BOTTOM, 9 INCH,
230 VOLT (SEE 20, FIGURE 8.0.2
FOR REFERENCE TO NEXT
HIGHER ASSEMBLY) .............. 1
1140030 HEATER ASSEMBLY, BOTTOM, 27 INCH,
115 VOLT (SEE 20, FIGURE 8.0.2
FOR REFERENCE TO NEXT
HIGHER ASSEMBLY) .............. 1
1140114 HEATER ASSEMBLY, BOTTOM, 27 INCH,
230 VOLT (SEE 20, FIGURE 8.0.2
FOR REFERENCE TO NEXT
HIGHER ASSEMBLY) .............. 1
] 1140105 SCREW, PHIL PAN, HD. NO.
1024 X 3/8”LG. ..., 6 6 6 6
2 1140094 COVER,HEATER .................... 1 |
2 1140127 COVER,HEATER .................... 1 I
3 1140095 HEATER ELEMENT .................. 1
3 1140110 HEATERELEMENT .................. 1
3 1140128 HEATER ELEMENT .................. 1
3 1140129 HEATER ELEMENT .................. 1
4 1140098 SWITCH, THERMOSTAT ....... e 1 1 1 1
5 1140101 HEATER SHELL,BOTTOM ............ 1
5 1140133 HEATER SHELL, BOTTOM ............ 1 I




